

CERTIFICATE OF ANALYSIS

Name Of Product	Polysorbate 20	Date Of Sampling	6/10/2021
Batch Number	313	Batch Size	100ML
Sr. No.	Test	Requirement	Results
1	Appearance	Yellow to Yellow – Green Viscous Liquid	Yellow to Yellow – Green Viscous Liquid
2	Saponification Value	40-50	45
3	Hydroxyl Value	96 - 108	105
4	Acid Value	Max 2.0	1.7
5	Vapor Density	1.105 – 1.107 g / ml	1.106 g / ml

SWADESH LIFE SCIENCE

REG. OFFICE : H-103, SUMEL-7, NEAR SONINI CHAKI BRIS STAND, RAKHIAL, AHMEDABAD, GUJARAT, INDIA– 382345.

Work: Plot No: 25, SHRI HARI IND. ESTATE, ZAK – KADADARA ROAD, DAHEGAM, GANDHINAGAR – 382305.

E mail ID : swadeshlifescience@gmail.com VIST : www.swadeshlifescience.com